

CERTIFICATE OF ANALYSIS

| | | | |
|-----------------------------------|-----------------------------|------------------|-----|
| PRODUCT NAME | TABSAFE EN HP | | |
| COLOUR | N.A | | |
| BATCH NO | N.A | QUANTITY | N.A |
| MFG. DT | N.A | EXP. DATE | N.A |
| Manufactured / Marketed By | Aries Exim Company Pvt. Ltd | | |

| SL NO | PARAMETER | SPECIFICATION | ANALYSIS |
|-------|---------------|------------------------|--|
| 1 | Appearance | Visual Colour | N.A |
| 2 | Solubility | Standard | Complies |
| 3 | pH | 4.0 - 8.0 | 5.99 |
| 4 | Particle Size | 90.0% w/w - 100.0% w/w | 99.98% w/w. Passed Through 100 # mesh |
| 5 | Bulk Density | 0.4 gm/cc - 0.9 gm/cc | 0.677 gm/cc |
| 6 | Ash | <35.0% w/w | 27.07% w/w |
| 7 | Arsenic | <3 ppm | Complies |
| 8 | Heavy Metal | <20 ppm | Complies |
| 9 | Film Forming | Standard | Complies |

This is a computer generated document. Hence no signature is required

aries exim company pvt. ltd.

(CIN : U51909WB2013PTC196957)

Suite 59B, 4th Floor, Stephen House, BBD Bag, 56E, Hemanta Basu Sarani, Kolkata - 700001, India

 +91 33 4005 4587 |
  +91 98301 32833 |
  info@arieseximco.com |
  www.arieseximco.com